



**Excellence in Transport**

# Central Institute of Road Transport

(A unit of the Association of State Road Transport Undertakings)

Post Box No. 1897, Near Nashik Phata, Bhosari, Pune - 411 026. India

Tel.: (0091-020) 67345300 (30 channels) Fax : 020 - 67345403

E-Mail : td@cirtindia.com Web: www.cirtindia.com

## TEST REPORT

- This Test Report is in respect of the item / material actually tested.
- This Test Report or the information given therein is not to be quoted / reproduced in full or part, and not to be used for publicity or advertisement purpose.
- The Institute does not take any responsibility for preserving the sample for more than 3 months from the date of issue of Test Report.
- All disputes of any nature to this Test Report shall lie within the jurisdiction of the courts at Pune only.

**Our Ref No.: ED/24-25/2406008359/Z0747**

**25 JUL 2024**

**To**

**DIRECTOR(Technical)**

**ASSOCIATION OF SRT UNDERTAKINGS**

**PLOT NO.4A, PSP BLOCK, POCKET-14**

**SECTOR-8, DWARKA**

**NEW DELHI 110077**

|                                                       |                                                                                               |
|-------------------------------------------------------|-----------------------------------------------------------------------------------------------|
| 1. Item Nomenclature and Part No.                     | WIPER BLADE (BAYONET) 432MM                                                                   |
| 2. Customer's Nomenclature of item (if different)     |                                                                                               |
| 3. Sample Regn. No. / Code No.                        | D00972 / 2406008359                                                                           |
| 4. No. / Quantity of Sample                           | 04 NOS.                                                                                       |
| 5. Sample Supplied by<br>and Reference No.            | DIRECTOR(Technical), ASRTU, NEW DELHI<br>ASRTU/TEST/F(35)/4603/268/60/VDRS/406 Dtd 07/06/2024 |
| 6. Name of Manufacture<br>Marking on the sample       | ULTRA WIRING CONNECTIVITY SYSTEM LTD.<br>ULTRA                                                |
| 7. Customer's Code No./ S.T.O.                        | C5343                                                                                         |
| 8. Date of receipt of sample                          | 10/06/2024                                                                                    |
| 9. Test Charges Receipt /<br>Technical Clearance Date | 12/06/2024                                                                                    |
| 10. Specifications                                    | AS:24:81:MAR:2014                                                                             |

## Assessment of Test Results

**Approved**

The sample meets the requirements of tests carried out and is acceptable.

**Encl :**

1) Annexure "A"

2) Bill No. 24-25/H1197

1

**Mrs. Sheeba Rani. M, Scientist C**  
**Head-Engineering Division-I**